
]

1

~GRAVELV OWNERS
MANUAL

34" ROTARY MOWER
. MODEL NUMBER 15459E1

A DIVISIO:'\ OF CLARKE-GRAVELY CORI'ORATIO:'\
To continue .ts program of qualltv and deSign Impro ement. the
manufacturer reserves the right to change specifications. design
or prices without nOtIce and without Incurring obligatiOn
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408 LAWN TRACTOR WITH 34" ROTARY MOWER

GENERAL 3. Height: 14"
Weight: 105 lbs.
Length: 27 1/2"
Width: 44"
Cutting Width: 34"
Deck: One piece stamped steel.
Drive: Right angl. bevel gears, ball bearings,

aluminum housing, self-adjusting spring
tensioned V-belt.

Blades: 2 steel, hi-strength, hi-lift
17" length, .204" thick

Features: Cutting height adjusts from opera-
tors position.

Purpose: Homeowners lawn care.
Tractor: 408 Lawn Tractor

1. The 34" mower is a center mounted unit
custom designed and built expressly for the
408 Lawn Tractor. The mower is recom-
mended for homeowners lawns and comes
from the factory fully assembled.

2. The Owners Manual includes attaching to the
tractor, safety, operation and maintenance
instructions. Use the illustrated parts list for
reference to individual part numbers. Contact
the Gravely Dealer for further information.
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DESCRIPTION
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Nut, Lock ESNA 5/8-18 Light Thin
Blade
Cradle, "Blade

Bolt 3/8-16 x 1-1/4 Rd Hd Sq Nk
Deck, We1dment

Key, Woodruff 1/8 x 1/2 Hard No. 3

Drive, Assembly R.H.
Shaft, Drive
Key, Woodruff 3/16 x 1 Soft No. 13

Screw, Set 5/16-18 x 3/8 Hex Socket

Pulley
Ring, Retaining
Collar, Drive

Decal, Danger
Drive, Assembly L.H.
Ring, Snap
Arm, Linkage
Key, Woodruff 5/32 x 3/4 Hard No. 8

Washer, Flat 21/32 x 1-1/4 x .100

Roller, Gage
Pin, We1dment

Pin, Cotter 1/8 x 1-1/4

Shield, Gear Box
Spring, Ext Type 5-1/2 x .50 x 20 Rate
Washer, Flat 5/8 x 1-3/8 x .109

Washer, Flat 17/32 x 1-1/16 x .095

Pin, Cotter 3/32 x 3/4

Bolt, Hex 1/2-13 x 1-1/2

Nut, Lock 1/2-13 Washer Insert Hex

Bolt, 3/8-16 x 1 Rd Hd Sq Nk
Washer, Flat 9/16 x 1-3/8 x .109

PART NO.

13412P1
ll234P1
10986P2
126402
15301A1
124543
15308P1
15314P1
103462
102581
18087P1
15318P1
15316P1
18549P1
15309P1
15388P1
15337P1
124548

94218790
15351P1
19948A1
120123
153llP1
15255P1
446239
120396
121222
180177
435507
120915
120390

DESCRIPTION

Rod, Lock
Spring, Ext Type 2-1/4 x .75 x 11.8 Rate

Washer, Flat 11/32 x 11/16 x .065

Adj. Weld Height
Bearing, Flange
Support, Mower
Nut, Lock 3/8-16 Washer Insert Hex
Bolt, Hex 3/8-16 x 1-1/4
Link, Mower
Link
Washer, Flat 13/32 x 13/16 x .065

Pin, Cotter 1/8 x 1

Spacer, .447 x .687 x .400
Bolt, Hex 3/8-16 x 1-1/4
Pin, Hair Cotter

Rod, Lift

Pin, Groove 1/8 x 5/8 Type A
Pivot, Mower Lift Assembly
Nut, Jam 1/2-13
Pin, Cotter 1/8 x 1-1/2

Pin, Conn.

Hanger Assy. Mower

Pin, Cotter 3/16 x 1-1/4

Anchor, Spring

Bolt, 3/8-16 x 1-3/4 Rd Hd Sq Nk
Pulley, Idler
Shield, Safety Estension
Idler, We1dment, Belt
Belt, V 1/2 x 5/16 x 37.6
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ILLUSTRATED PARTS LIST

ITEM
NO. PART NO.

1 15339P1
2 15353P1
3 120393
4 15332A1
5 15331P1
6 19946A1
7 456004
8 180124
9 15342P1
10. 15341P1
11. 120394
12 137185
13 15340P1
14 180124
15 15691P1
16 19316P1
17 142485
18 ll317A1
19 120238
20 137204
21 15324P1
22 15319A1
23 187988
24 18295P1
25 126416
26 15352P1
27 19987P1
28 15344A1
29 15355A1




